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Treatment algorithm
in panic disorder

+ Careful explanation of diagnosis
+ Set a monitoring system

+ Selection of treatment method

Pharmacotherapy
Psychotherapy
Combined treatment

« Consider the duration of medication
swc

Careful explanation of diagnosis

+ Adequate explanation of the medical nature of
panic disorder is crucial

« Use medicophysiologic model
(ex) defective thermostat model,
ANS failure model

» Emphasize patient’s role in treatment
{ex) DM, HT

Svc

Set a monitoring system

It is essential to quantify symptoms during
treatment to allow both physicians and patients
to know that they are on the right tract

Encourage patients to keep a panic record
diary daily

Use PDSS

Start a monitoring system before treatment
suc
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Select treatment modalities

» Choice between psychotherapy and
medications depends on
1) Individualized assessment of the efficacy
2) Benefits
3) Risks of each modality
4) Patient’s personal preferences including cost

+ Patients should be fully informed about
availability and relative advantage of all
treatment modalities

sVcC

CBT

+ Psychoeducation

« Continuous panic monitoring

« Development of anxiety management skills
« Cognitive restructuring

* In-vivo exposure

suc

Pharmacotherapy
* SSRI
+ Benzodiazepines
« Tricyclic antidepressants
« MAOIs

+ Other pharmacotherapeutic agents

sMC
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Selection of medication
- In case of no treatment history -

+ SSRI is the treatment of choice

« Check serum levels of medications that require
serum level monitoring(such as phenytoin,
theophylline, digoxin) within 1 to 2 weeks after
starting an SSRI

SucC

e

Selection of medication
- In case of previous medication history 1-

« Choose an antidepressant which had a positive
response in the past
1) If previous medication is a TCA, nortriptyline is preferred
2) If previous medication is a Bdz, choose an SSRI

+ Noresponse history to a TCA or Bdz
- choose an SSRI

+ Noresponse or intolerant to one SSRI
-> choose a different SSRI

Svic

Selection of medication
- In case of previous medication history 2-

» No response or side effects to two SSRIS
-> choose nortriptyline

+ Noresponse to SSRIs and TCAs
- choose MAOIs, venlafaxine, or mirtazapine

+ Bipolar mood disorder and taking thymoleptic
medication-> choose valprolc acid(50-100ug/mL) or
gabapetin(300-2100mg/day) { Bdz can he used as
an adjunctive treatment

« Bipolar disorder with rapid cycling history
- Bdz should be considered as the first choice

sSUC
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SSRis

ZE SSRiIsO 838 &0t Y= A2 YHE

0= FDAZ 2 H anti-panic drug2E 201l 4
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=&
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‘SSRIis-cont’d
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Ol 4-6JHT0I AN UBE BHUA SO
taperingAl 49 W I A E P! rebound B A9 2B BQ
S UE WM AL IE HTO B4 JURY ER

+ 4B BCA 22 0|4 S0 MY

LIYSOYUE YBHB A LAl UB ABE AT
SNV ABLIYUE HE

sue

Selective serotonin reuptake
inhibitors (SSRIs)

Fluoxetine : smg/day--> 20mg/day
Sertraline : 25mg/day--> 200mg/day
Paroxetine : 10-20mg/day--> 40mg/day
* Fluvoxamine : 50mg/day--> 300mg/day
» Citalopram : 10mg/day--> 20-30mg/day

sucC
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Side effects of SSRIs

» Headache, irritability, Nausea, Other GI complaints,
Insomnia, Sexual dysfunction, Increased anxiety,
Dowsiness, Tremor

* Withdrawal syndrome due to abrupt discontinuation
: dizzi i inati: headache, irritability, nausea
: begin within 24 hours, peak at day 5, and resoive by day 14

sSMC
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Paroxetine

.

Ot EEl ASEE SR ISHY

I BES F2 UK 2040mge REOA
panic-free stateil £ 2
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SuC

Sertraline

- 5388
CHJK 50-100mg/dayOl = F

« Paroxetine® 3| O{@HL 2#RE0| laLe
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suc

- 32 -



Fluoxetine
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+ PN OZ paroxetine2Ch= CtA XEB DL
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- ZIJNBA BOOIL 22 U2 RHKO0| WO XE
Ol =D etetg Ot 40l &2

» AR E2 5mg/day-> 10mg/day->20mg/day

SwC

Fluvoxamine

+ UiJH 150mg-300mg/day)t BB BHI 2 eiZ

- A2 R, UAXNUSQY UEZN HIMAE
NE&WHH N 208

. ZJ| ANXSHS 50mg/day 2 Al ZHE

esszg

Y, 53,88, X85, 7, B, g0, 252, €Y

Citalopram

+ CHOH 20-30mg/daydt BRE RO R e F

+ XJ|8E2 10mg/daylt A B8 (5mglday Jt54)
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Benzodiazepines
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Benzodiazepines-cont’d

» BIIZBA 50% Ol M0IA 2@ XS FLHOI
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Alprazolam
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Clonazepam

SH20101 20 GO Bt 13 LHXI 28] SOE &8

1.0-2.0mg/dayS 80| J1% &8

Alprazolam(ll 2@ 2 X Rt &XE 5 Y=
clonazepam®i 2 X EEISE 20D &

sMC
TCAs
o OhOH 43 014 XILIOI St ZH It OICH, RIRHAE
8-12% FEDl w2l x &, Mt 24 6F Hz &=
NEanE i eE 200 2
= Imipramine, clomipramine, nortriptytine
imipramine : start with 12.5mg/day-> increase up to
150mg/day
Clomipramine : start with 10-25mg/day
increase by 25mg every 3 days up to
150mg/day
Nortriptyline : start with g/day- i ding
to blood level
smc

TCAs-cont’d

. gptexg
DR, S, WSO, A4 FL, A0} S23E,
=0/ B0j 2, BOE, JIBY AL, GRS, N,
Her, AXls Z0, BB, S50,

EZHESE A 2|0 UHYXNIE OH THUXO|
SAFSE ostElIc &

{Contralx of TCA medication)
: Narrow angle glaucoma
Prostate hypertrophy,
Cardiac conduction abnormality

SMC
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Monoamine oxidase inhibitors

« Moclobemide : 450mg/day

Phenelzine : 45mg/day

s BEM UIAN HIE RAIAE HLY FF2

ZHO| BR (O E 125 BN

CHE S0 XIZH O BSE 20X ¥ SXMA
S UaZUEMEY = US

sucC

Monoamine oxidase inhibitors-
cont’d

.

2z
-» hypotension, weight gain, sexual dysfunction,

paresthesia, sleep disrurbance, myoclonic jerk,
dry mouth, edema, etc
-> electric shock sensation or carpal tunnel syndrome

{need 100-300mg vit B; and/or dose reduction)

-+ Serious drug interactions with tyramine-rich diet,

sympathomimetic amines, decangestants,
dextromethorphan, SSRis
-> acute hypertensive crisis

svc

Other pharmacotherapeutic agents

+ Venlafaxine
50-75mg/day - 150mg/day0il A 828 STHE 2

« Nefazodone
100-600mg/day0il Al 838 S01@ 2

« Mirtazapine

30mgidayli M 2% 2 S

sVC
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Other pharmacotherapeutic agents
-cont’d

- Valproic acid
S &S 45-90ug/mIiA S SHEUE 20U S 23101
2UR HAHE, 24, T, €2 SY 2AB0 US

« Propranolol
SXNH N2EUZUEUE AEL YBRYCE &1t

« Calcium channel blockers
VerapamilOl XIZ & ACHE LB 2D UASL OHX Eaty

+ Inositol
12-18g/day0iiA BB & STt 20|10 HABROISE
HHO| UKISH OLE SES HRY W LN A8 svic

Maintenance treatment

c AU ABNE /A IF

- SIDIASKNE SEHS LS /P YUY AU
ZAHOI oML DEE &~ US
1) continued symptoms of either panic, anticipatory anxiety, or
phobic avoidance
2) major psychosocial stress
3) serious medical iliness

suC
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Tapering of medication

+ Bdz tapering
10% d Mweek ig
Slower tapers produce less

qf

+ Antidepressant tapering
gradual tapering during 4 weeks is recommended

= If symptoms reappear, tapering should be stopped and

the dosage increased to the previous symptom-free
level

smc
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